
Major Muhammad Aslam (Retd) Test Performed By: Dr. /Engr. S. Asad Ali Gillani 

Resident Engineer, Penta Square Project, Al-Imam Enterprises (Pvt.) Ltd. DHA Phase-V, Lahore 

Client Reference: Al-Imam/746/PS-1/DHA/LHE/700 Dated: 27-10-2021 
SOM Lab Ref: CED/SOM/5217(Page-1/1) Dated: 28-10-2021 

Test: Tension  Test & Bend Test Test Specification: ASTM-A 615 

Sample Type: M S Deformed Bar (SJ Steel) Gauge Length: 200 mm 
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  kg/m mm mm mm2 mm2 kN kN MPa MPa MPa MPa mm mm %   

1 0.990 12 12.67 113 126 65.70 83.20 581 522 736 661 35.0 200 17.5   

2 0.993 12 12.69 113 127 65.00 84.20 575 514 744 666 32.5 200 16.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

12mm Sample bend through 180 degrees Satisfactorily without any crack Note:- 
    

Only Three Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 

 



Muhammad Waseem Bari Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

P.E (Civil), SWP (WASO), (PAEC) D.G. Khan 

Client Reference: SWP/W(1814)/2018/2055 
SOM Lab 
Ref: 5215(Page-1/1) 

Dated: 27-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.759 8 1.016 0.79 0.811 22.68 30.89 63320 61680 86230 84000 1.30 8.0 16.3   

2 2.573 8 0.981 0.79 0.756 25.56 32.69 71350 74550 91270 95370 1.30 8.0 16.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
    

Only Three Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Prime Steel Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

Lahore 

Client Reference: Nil 
SOM Lab 
Ref: 5216(Page-1/1) 

Dated: 28-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 0.638 4 0.488 0.20 0.187 3.94 5.58 43510 46530 61490 65760 1.10 8.0 13.8   

2 0.646 4 0.492 0.20 0.190 3.89 5.52 42940 45200 60930 64130 1.00 8.0 12.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

-- No Bend test  performed Note:- 
    

Only Two Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Maj  Adnan khalid® Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

Dy Dir MTL, DHA Sector-A, Block Commercial Ph-VI, Lahore Cantt.  (M/S Construct) 

Client Reference: 408/241/Estb/Lab/146/05 
SOM Lab 
Ref: 5167 (Page-1/1) 

Dated: 20-10-2021 Dated: 20-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar (Kamran Steel) 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.655 8 0.997 0.79 0.780 28.24 36.77 78830 79840 102650 103960 1.20 8.0 15.0   

2 2.668 8 0.999 0.79 0.784 28.54 37.00 79680 80290 103300 104090 1.20 8.0 15.0   

3 1.499 6 0.749 0.44 0.441 13.30 18.93 66680 66530 94880 94670 1.30 8.0 16.3   

4 1.494 6 0.748 0.44 0.439 13.12 18.40 65760 65910 92230 92440 1.30 8.0 16.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Six Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Engr. Naveed Sadiq  Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

Resident Engineer, Orbit Developers Private Limited 

Client Reference: Nil 
SOM Lab 
Ref: 5218(Page-1/1) 

Dated: 28-10-2021 Dated: 28-10-2021 

Test: Tension Test &  Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.602 8 0.987 0.79 0.765 22.63 32.77 63180 65240 91490 94480 1.40 8.0 17.5   

2 2.658 8 0.997 0.79 0.781 23.60 33.74 65880 66640 94200 95280 1.40 8.0 17.5   

3 0.668 4 0.500 0.20 0.196 6.03 8.28 66550 67910 91280 93140 1.20 8.0 15.0   

4 0.662 4 0.498 0.20 0.195 5.91 8.44 65200 66870 93080 95460 1.20 8.0 15.0   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 4 Sample bend through 180 degrees Satisfactorily without any crack 

Only Six Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Javed Iqbal Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

ZZ Associates, Lahore 

Client Reference: ZZA/UET/01-21 
SOM Lab 
Ref: 5219(Page-1/1) 

Dated: 27-10-2021 Dated: 28-10-2021 

Test: Tension Test &  Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.632 8 0.992 0.79 0.773 24.36 31.88 68020 69510 88990 90950 1.70 8.0 21.3   

2 2.655 8 0.997 0.79 0.780 26.57 33.23 74190 75140 92770 93960 1.40 8.0 17.5   

3 1.466 6 0.741 0.44 0.431 15.97 19.11 80070 81740 95800 97800 1.40 8.0 17.5   

4 1.480 6 0.744 0.44 0.435 16.13 19.08 80830 81760 95650 96750 1.20 8.0 15.0   

5 0.674 4 0.502 0.20 0.198 7.21 8.92 79470 80280 98360 99350 1.20 8.0 15.0   

6 0.683 4 0.506 0.20 0.201 7.92 9.50 87340 86910 104770 104240 1.00 8.0 12.5   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 8 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 6 Sample bend through 180 degrees Satisfactorily without any crack 

Only Nine Samples 
Received and Tested 

# 4 Sample bend through 180 degrees Satisfactorily without any crack 

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Yasir Ahmad Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

GM-Works, FF Steel Lahore 

Client Reference: Nil 
SOM Lab 
Ref: 5220(Page-1/1) 

Dated: 25-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deforned Bar (FF Steel) 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.615 8 0.989 0.79 0.768 24.08 34.20 67220 69150 95480 98210 1.60 8.0 20.0   

2 2.619 8 0.990 0.79 0.770 24.31 34.53 67870 69640 96390 98890 1.70 8.0 21.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

-- No Bend test  performed Note:- 
    

Only Two Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Asim Ishaq Test Performed By: Dr. /Engr. 
S. Asad Ali 
Gillani 

Principal, The Trust School Aamir Town Harbanspura, Lahore 

Client Reference: SBL/2021/UET-TEDDS/1223 
SOM Lab 
Ref: 5221(Page-1/1) 

Dated: 28-10-2021 Dated: 28-10-2021 

Test: Tension Test &  Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar (Model Steel) 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 1.472 6 0.743 0.44 0.433 13.10 18.52 65660 66720 92840 94340 1.50 8.0 18.8   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 6 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
    

Only Two Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Abdul Haq Test Performed By: Dr. /Engr. M. Rizwan Riaz 

Project Director (South-3), WASO, PAEC, D.G. Khan 

Client Reference: WASO-CMD-Loi-75/C 
SOM Lab 
Ref: 5222(Page-1/1) 

Dated: 18-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar  
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 1.498 6 0.748 0.44 0.440 14.95 19.49 74960 74960 97690 97690 1.50 8.0 18.8   

2 1.475 6 0.743 0.44 0.433 15.57 19.69 78020 79290 98720 100310 1.20 8.0 15.0   

3 0.664 4 0.498 0.20 0.195 6.60 8.36 72730 74600 92180 94540 1.00 8.0 12.5   

4 0.665 4 0.498 0.20 0.195 6.19 8.02 68230 69980 88470 90740 1.30 8.0 16.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 6 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
# 4 Sample bend through 180 degrees Satisfactorily without any crack 

Only Six Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Resident Engineer,  Test Performed By: Dr. /Engr. S Asad Ali Gillani 

ESS-I-AAR Consultant, Old Chinot Road Chah Tootan Wala, Jhang City Near Madras Dara ul Raza 

Client Reference: 1130 
SOM Lab 
Ref: 5223(Page-1/1) 

Dated: 01-10-2021 Dated: 28-10-2021 

Test: Tension Test  Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 1.416 6 0.728 0.44 0.416 11.03 17.13 55290 58480 85840 90790 1.30 8.0 16.3   

2 1.413 6 0.727 0.44 0.415 10.96 16.87 54930 58240 84560 89660 1.10 8.0 13.8   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

# 6 Sample bend through 180 degrees Satisfactorily without any crack Note:- 
    

Only Three Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Hussain Abid Test Performed By: Dr. /Engr. S. Asas Ali Gillani 

Planning & Coordination Engineer, Ittefaq Building Solutions (Pvt) Ltd. Lahore (Master Textile Mills Ltd.) 

Client Reference: IBS/M-7/Steel/27-10-21 
SOM Lab 
Ref: 5224(Page-1/2) 

Dated: 28-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 0.655 4 0.494 0.20 0.192 5.93 7.80 65420 68150 85990 89580 1.20 8.0 15.0   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

-- No Bend test  performed Note:- 
    

Only One Sample 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 

 



Hussain Abid Test Performed By: Dr. /Engr. S. Asas Ali Gillani 

Planning & Coordination Engineer, Ittefaq Building Solutions (Pvt) Ltd. Lahore (Master Textile Mills Ltd.) 

Client Reference: IBS/M-7/Steel/27-10-21 
SOM Lab 
Ref: 5224(Page-2/2) 

Dated: 28-10-2021 Dated: 28-10-2021 

Test: Tension Test & Bend Test Test Specification: ASTM-A-615 
Gauge Length: 8 inch Sample Type: Deformed Bar 
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  lb/ft # in in2 in2 Tons Tons psi psi psi psi in in %   

1 2.626 8 0.991 0.79 0.772 24.57 33.33 68590 70190 93060 95230 1.50 8.0 18.8   

2 1.587 6 0.770 0.44 0.466 14.32 20.61 71790 67790 103310 97550 1.30 8.0 16.3   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

- - - - - - - - - - - - - - -   

    

BEND TEST: 

-- No Bend test  performed Note:- 
    

Only Two Samples 
Received and Tested 

    

    

    

Note:  Please always confirm the results of above report on web www.uet-civil.edu.pk 
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